



产品质量证明书

INSPECTION CERTIFICATE

[illegible]

注释

NOTES

L: 熔炼成分 SMELTING COMPOSITION
拉伸标距(GAUGE LENGTH) Lo=50mm
ACC冲击试验IMPACTTEST: 20℃, 纵向LONGITUDINAL,
1/4位置 1/4 LOCATION, 尺寸SIZE10*10*55
COA01=YIELD STRENGTH
COA02=TENSILE STRENGTH
COA03=PERCENTAGE ELONGATION AFTER FRACTURE

According to EN 10204 3.1

C0A04=YIELD STRENGTH RATIO
B0B01=BEND TEST
A0C01=IMPACT TEST A
A0C012=IMPACT TEST B
A0C013=IMPACT TEST C
A0C02=IMPACT AVERAGE



本产品已按照标准要求进行制造和检验，其结果符合要求，特此证明。
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HAS MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION

冶金技术处处长
DIRECTOR OF
METALLURGICAL
DEPARTMENT

致新岡